
1 1 1 II 11 i 

  

II 1 1 1 1 1 

  

Contr I Number: 50271 

   

1 III 

 

    

Item Number: 1 

Addendum StartPage: 0 



11 tiOV 2 1 PH 2: 1 t4 

PUBLIC 1.; TILŠ TY C2:).Mtviif-,3131i 
c:IL44,(3 'CLERK 

5' 0 2 7 

Nor i ..1960 
Enprotec / Hibbs & Todd 

November 19, 2019 

Public Utility Commission of Texas 
Attention: Filing Clerk 
1701 N. Congress Avenue 
PO Box 13326 
Austin, Texas 78711-3326 

Re: Application to Amend Water and Sewer CCNs 
City of Midland 
Water CCN 10221 and Sewer CCN 20083 

Dear Sir / Madam: 

P1ProtectstMidland17358 CCN Expansion1Correspondence PUC Transmittal Letter docx 

c: Carl Craigo, P.E., Director of Utilities, City of Midland (Via Email) 
Cory Moose, Assistant Utilities Director, City of Midland (Via Email) 
[...]
1310 Weatherlord Hwy., Ste. 116 Cranbury. TX 76048 
662-400-6000 PE Finn Registration N. 1151 

PG Firm Registration No. 50103 
TBFXS Finn Registation 030_ 10011000 8 10007320 

JOB NO. 7358 08/14/2019 



• 

0 

0 



1000 0 2000 

SCALE IN FEET 

• PROPOSED CCN 
AMENDMENT AREA No. 3 
5 1 ACRES ± 

MIDLAND 
INTERNATIONAL 

AIR & SPACE 
PORT 

LEGEND 

ENPROTEC/HIBBS & TODD, INC.  
ENVIRONMENTAL AND CIVIL ENGINEERING 
1310 Weatherford Hwy ., Ste 116 Granbury, TX 76048 
682.498-6000 PE Finn Registralton No. 1151 

PG Firm Registration No 50103 
TBPLS Firrn Registration Nos. 10011900 & 10907300 

PROPOSED WATER CCN 
AMENDMENT AREA 3 

CITY OF MIDLAND 
MIDLAND COUNTY, TEXAS PROPOSED CCN AMENDMENT AREA 

JOB NO. 7358 08/14/2019 



0 

0 

0 



PROPOSED CCN 
AMENDMENT AREA No. 3 
51 ACRES ± 

MIDLAND 
INTERNATIONAL 

AIR & SPACE 
PORT 

LEGEND  
PROPOSED SEWER CCN 

AMENDMENT AREA 3 
CITY OF MIDLAND 

MIDLAND COUNTY, TEXAS PROPOSED CCN AMENDMENT AREA ENPROTEC/HIBBS & TODD, INC.  
ENVIRONMENTAL AND CIVIL ENGINEERING 
1310 Weatherford Hwy., Ste. 116 Cranbury, TX 76068 
682-096-6000 PE Firm Registration No. 1151 

PG Firm Reciisliation No. 50103 
TBPLS Firm Registration Nos. 10011900 10007300 

JOB NO. 7358 08/14/2019 



• 

0 

0 



• • 

PROPOSED CCN 
AMENDMENT AREA No. 4 
1 1 1 ACRES ± 

C PROPOSED CCN AMENDMENT AREA 

PROPOSED WATER CCN 
AMENDMENT AREA 4 

CITY OF MIDLAND 
MIDLAND COUNTY, TEXAS 

LEGEND 

JOB NO. 7358 08/14/2019 

MIDLAND 
INTERNATIONAL 

AIR & SPACE 
PORT 

ENPROTEC/HIBBS & TODD, INC.  
ENVIRONMENTAL AND CIVIL ENGINEERING 
1310 Weatherlord TN, Ste 116 Grande, TX 70048 
682-496-5000 PE Finn Regis.Iton No 1151 

PG Fern IlegteWilton No 50103 
TBPLS Fire, RevsOlden Nos 10011900 10007300 



• 

• 

• 



PROPOSED CCN 
AMENDMENT AREA No. 4 
111 ACRES ± 

ENPROTECMIBBS & TODD, INC.  
ENVIRONMENTAL AND CIVIL ENGINEERING 
1310 Wooftsford Hwy.. Ste. 116 Granbury.TX 76048 
682-496-6000 PE Fors Re9019.100 No 1151 

PG Eton flepotrabon 60.50103 
TBPLS Fun, Flogistrebon Nos 10011900 IS 10007300 

LEGEND 

C _3 

PROPOSED SEWER CCN 
AMENDMENT AREA 4 

CITY OF MIDLAND 
MIDLAND COUNTY, TEXAS 

JOB NO. 7358 08/14/2019 
PROPOSED CCN AMENDMENT AREA 

MIDLAND 
INTERNATIONAL 

AIR & SPACE 
PORT 



* 

0 

0 



• 

1 CITY OF MIDLAND  

PROPOSED CCN 
AMENDMENT No. 5 

6,043 ACRES ± 

LEGEND 
PROPOSED WATER CCN 

AMENDMENT AREA 5 
CITY OF MIDLAND 

MIDLAND COUNTY, TEXAS PROPOSED CCN AMENDMENT AREA ENPROTEC/HIBBS & TODD, INC.  
ENVIRONMENTAL AND CIVIL ENGINEERING 

Wasthertord Hrry.. Ste 116 Caanissy. TX 76060 
682-490-6000 PE Fent Registration N. 1151 

F'G non No9N6alion No. 50103 
MISS Fon Regnstrabon Noe. 10011900 11 10007300 

C - 3 
JOB NO. 7358 08/14/2019 



• 

0 

0 



• 

CITY OF MIDLAND 

PROPOSED CCN 
AMENDMENT No. 5 

6,043 ACRES ± 

LEGEND 
PROPOSED SEWER CCN 

AMENDMENT AREA 5 
CITY OF MIDLAND 

MIDLAND COUNTY, TEXAS 

• 

PROPOSED CCN AMENDMENT AREA ENPROTEC/HIBBS & TODD, INC.  
ENVIRONMENTAL AND CIVIL ENGINEERING 
1310 Wearnarlord Hwy.. Ste. 116 Granbuly. TX 76048 
682-498-6000 PE Fern Registration No. 1151 

PG Firm Registration No.50103 
TBPLS Firm Registration Nos. 1001 1900 & 10007300 

C - 3 
JOB NO 7358 08/14/2019 



• 

• 

* 



PROPOSED WATER CCN 
AMENDMENT AREA 6 

CITY OF MIDLAND 
MIDLAND COUNTY, TEXAS 

• 

_ PROPOSED CCN AMENDMENT AREA 

LEGEND 

PROPOSED CCN 
AMENDMENT No. AREA 6 

23 ACRES ± 

ENPROTEC/HIBBS & TODD, INC.  
ENVIRONMENTAL AND CIVIL ENGINEERING 
1310 Weatherlord Hs,. SS 116 Cranbury, TX 76048 
W-498-6000 PE Firm RagsIrabon No 1151 

PG Firs Registralion No 50103 
TBPLS Firm PegsGabon 630 10011900 8 10007300 

JOB NO. 7358 08/14/2019 



• 

• 

0 



PROPOSED CCN 
AMENDMENT No. AREA 6 

23 ACRES ± 

LEGEND 

ENPROTEC/HIBBS & TODD, INC.  
ENVIRONMENTAL AND CIVIL ENGINEERING 
1310 Weatherford Hay., S.. 116 Grenbury.12( 76048 
682-498-6000 PE Firrn Registration No. 1151 

PG Firm Registration No.50103 
TBPLS Fain Registration 005. 10011900 8 10007300 

PROPOSED SEWER CCN 
AMENDMENT AREA 6 

CITY OF MIDLAND 
MIDLAND COUNTY, TEXAS PROPOSED CCN AMENDMENT AREA C-  3 

JOB NO. 7358 08/14/2019 



• 

• 

• 



C:=3 PROPOSED CCN AMENDMENT AREA 

08/14/2019 JOB NO. 7358 

PROPOSED CCN 
AMENDMENT No. AREA 7 

204 ACRES ± 

ENPROTEC/HIBBS & TODD, INC.  
ENVIRONMENTAL AND CIVIL ENGINEERING 
1310 Weatherford Hwy., Ste. 116 Granbuiy, TX 76048 
682-608-6000 PE Firm Registration No. 1151 

PG Firm Registration No. 50103 
TBPLS Run Registration Nos. 10911990 & 10007399 

PROPOSED SEWER CCN 
AMENDMENT AREA 7 

CITY OF MIDLAND 
MIDLAND COUNTY, TEXAS 

LEGEND 

• • 



• 

• 

* 



Attachment C 

Most Recent TCEQ inspection Reports 



• 

0 

0 



WPP TCEQ Inspection 10/31/2016 



0 

• 

0 



.t' vv 105 (.) (..) z1b_k.A.Avir latILN 1i' V EaLI J. .IA.313. 1 .1A-11. 

Texas immission on Environmei :Quality 
Investigation Report fl 

The TCEQ is committed to accessibility. If you need assistance in accessing this document, please contact oce c .ogpy 

Customer: City Of Midland 
Customer Number: CN600246813 

Regulated Entity Name: WATER PURIFICATION PLANT 

Regulated Entity Number: 111111MWM 

Investigation 

investigator: 

# 1370907 

HEATHER MOORE 

Incident Numbers 

Site Classification GW >ioK CONNECTION 
SW >ioK CONNECTION 

Conducted: 10/25/2016 -- 10/31/2016 No Industry Code Assigned 

Program(s): PUBLIC WATER SYSTEM/SUPPLY 

Investigation Type: Compliance Investigation 

Additional ID(s): 1650001 

Address: 5000 N MIDLAND DR, 
MIDLAND, TX , 79707 

Location: 5000 North Midland Drive, Midland, TX 79707 

Local Unit: REGION 07 - MIDLAND 

Activity Type(s): PWSCCISWCM - CCI SURFACE 
WATER - COMMUNITY MANDATORY 

• Principal(s):  
Ítole 

RESPONDENT 

Contact(s):  

Name 

CITY OF MIDLAND 



0 

* 

0 



WATER PURIFICATION PLANT TDLAND 

10/25/2016 to 10/31/2016 Inv. # - -370907 

Page 2 of 6  

Role Title 

REGULATED MAYOR 
ENTITY MAIL 
CONTACT 

Name 

HON JERRY MORALES 

Phone Copy 
REGULATED DIRECTOR OF UTILITIES MS LAURA WILSON Work 
ENTITY CONTACT 

PARTICIPATED IN MR CARL CRAIGO Work 

PARTICIPATED IN LEROY MONTEZ Work 
Cell 

PARTICIPATED IN MR RAYMOND SADDLER Work 
Alt Phone 

Fax 
Work 
Cell  

(432) 685-7937 

(432) 685-7937 

(432) 685-7268 
(432) 413-5130 

(432) 681-7606 
(432) 681-7606 

(432) 681-7608 
(432) 681-7605 
(432) 413-5131 

NOTIFIED 

Other Staff Member(s): 
Role 
Investigator 
Supervisor 
Investigator 
Supervisor  

MR RAYMOND SADDLER 

Name 
CLAUDIA CORRALES 
CAMILO CHAVEZ 
LINDSEY BUCKNER 
VICKIE MCLEAN 

Associated Check List 
Checklist Name 
PWS STANDARD FIELD 
PWS EMERGENCY POWER INITIATIVE 
WQ IN-HOUSE LABORATORY COMPLIANCE 
INVESTIGATION 
PWS INVESTIGATION - EQUIPMENT MONITORING 
AND SAMPLING revised 06/2013 

Unit Name 
1650001 
1650001 
1650001 

1650001 

Investigation Comments:  

INTRODUCTION: 
The Honorable Jerry Morales is Mayor, Mr. Courtney Sharp is City Manager, Ms. Laura Wilson is Director of Utilities, Mr. 
Carl Craigo is Assistant Director of Utilities, Mr. Raymond Saddler is Superintendent of Operations and Mr. Leroy Montez 
is Distribution and Collection Superintendent. The investigator, Ms. Heather Moore, notified Mr. Saddler on October 12, 
2016 of the planned comprehensive compliance investigation (CCI) of the system. Ms. Moore, along with Mr. Lindsey 
Buckner and Ms. Claudia Corrales, then met with Mr. Saddler on-site on October 25, 2016 (water treatment plant), 
October 27, 2016 (storage and distributionand Paul Davis well field) and conducted an announced CCI of the public water 
system. Exit interview was conducted with Mr. Saddler. 

GENERAL FACILITY AND PROCESS INFORMATION: 
This community system provides treated surface water blended with treated ground water to 41,404 metered connections 
and 27,945 single family equivalents for total connections of 69,349 with a system provided retail population of 132,950 
per the system. Mailing address, physical address, location, phone numbers, RN and CN for the system are: 



0 

0 



907 10/25/2016 to 10/31/2016 Inv. # - 

V V .C11.1.•.11A. 411%11 Av.', a-u. A• Aria. .11.4. • AV' 

Page 3 of 6 

P. O. BOX 1152 City Hall 
Midland, TX 79702-1152 

300 North Loraine City Hall, 4th floor 

5ti00 North Midland Drive Water Treatment Plant 
Midland, Texas 79707 

432/681-7660 Raymond Saddler, WTP 
432/413-5131 Raymond Saddler cell 
rsaddler@midlandtexas.gov Raymond Saddler e-mail 
432/681-7606 WTP and Emergency Phone No. 
432/681-7608 WTP Fax 
432/685-7260 Utilities 
432/685-5056 Utilities Fax 
bkilson@midlandtexas.gov Laura Wilson 
432/685-7268 Leroy Montez 
432/413-5130 Leroy Montez cell 

RNio1384899 
CN 6 0 0 2 46 813 . 

POEooi = CRMWD surface water + Paul Davis ground water, POE sampling point at the WIT from Service Pump i or 2 

Water for municipal use is obtained from the Colorado River Municipal Water District (CRMWD), surface water and 
groundwater, chlorinated groundwater is obtained from Midland County FWSD 1, the T-Bar well field, and two city owned 
well fields. Raw water from CRMWD is received at the Midland Water Treatment Plant (WTP) from two directions. A 
24" line from the northeast delivers up to 15 MGD of water from Martin County Well Field mixed with Lakes Spence and 
Thomas or Lake O.H. Ivie. This water is discharged into a 15 MG reservoir at the plant referred to by plant personnel as 
the "Back Door". The reservoir can also be bypassed with water discharging straight into the plant. Water from Lake Ivie 
discharges into Midland's 95 MG raw water reservoir referred to as "Lake Peggy Sue". Lake Ivie water is also discharged 
into CRMWD's 100 MG raw water reservoir located west of Midland near Midland International Airport. This reservoir is 
referred to as "Terminal Reservoir". Water from Terminal Reservoir and Lake Peggy Sue gravity flows through a 48 inch 
.t.ansmission line to the WTP. Terminal Reservoir station will gravity flow 15 MGD to the WTP. During peak demand, 
CRMWD's Pump Station 8 takes suction from Terminal Reservoir and discharges to the Midland WTP. Gravity plus one 
piimp will deliver 20 MGD to the Water Treatment Plant. Lake Peggy Sue is operational storage. The City will deliver 
water at up to 20-25 MGD from Peggy Sue. 

The water received at the WTP is prechlorinated, ammoniated and currently coagulated with alum and a polymer. The 
alum and polymer injectors drawdown is checked on every shift. The plant is designed as a lime softening plant; however, 
currently lime is not being used. After flocculation the water is settled and filtered through dual media gravity filters. The 
filters are back washed when turbidity is 0.3 NTU, loss-of-head or after 72 hours of continuous use. Depth of anthracite is 
checked often and added when needed. Filtered water is post chlorinated and ammoniated when needed and stored in a 4 
MG, 5 MG and a 3 MG clearwells. Filter backwash water is discharged to the round tanks. Round tank water is recycled 
tr?' the 15 MG reservoir or to head of plant if needed. 

New tanks are being removed. The installation is problematic so currently the old tank is being used. Switching over to 
Liquid Ammonia pending TCEQ approval. 

The plant is capable of feeding KMn04, Earth Tec (for algae control) and PAC when needed. 

Paul Davis wells discharge into ground storage tanks at the Paul Davis Yard 30 miles north of Midland. Chlorinated water 
gravity flows to Midland. Service pumps take suction from ground storage and discharge to the city to augment flow. 
Connections are served along the way. The water wells can also bypass ground storage. The Paul Davis pipeline has a 
capacity of 5.631 MG and can deliver 20 MGD. There is a booster station between Paul Davis field and the city which has 
never been used. In the past, a line from Paul Davis to McMillen field was used to inject Paul Davis water into McMillen 
during the winter months for use during peak periods of the summer. 



• 

0 

0 



( -1) 
longer being recharged. Gas chlorination is available at three points at Paul Davis Well field. Point I. is into trin1on 
line to town after booster pumps. Point 2 is into ground storage tanks. Point 3 is ahead of well field ground storage. At 
the WTP, Paul Davis water is chloraminated and discharges to the 72" line from filters to clearwell storage. Paul Davis 
water exceeds the maximum contaminant levels (MCL) for arsenic, fluoride and selenium. For this reason Paul Dairis is 
never more than 25% of the final blended water. 

High service pumps at the WTP take suction from the clearwells and discharge blended water to the distribution system. 

The distribution system consists of two pressure planes. The high plane is in the northern and westem parts of the city. 
The low pressure plane is to the east. These are not isolated pressure planes. 

Chlorine and ammonia scrubbers are installed at the WTP. Leaking chlorine gas is drawn through a caustic scrubber 
which can handle over a ton of chlorine. Chlorine cylinders are automatically shutoff and can only be turned on manually. 

P0E003 = Paul Davis ground water due to connections on transmission line, POE sampling point at faucet west of 
southernmost residence 
Several connections on the transmission line to Midland are served by chlorinated Paul Davis groundwater. One , 0.000230 MG pressure tank and one 8o GPM service pump supplies the operator residence at Paul Davis Yard. 
Transmission line pressure operates at 27 psi up to 150 psi. A pressure regulator and service pump insures consi4ent and 
adequate pressure to the operators' residence. 

Individual service point treatment units have been approved for installation. All of the connections are vacant with the 
occasional cleaning crew taking care of the residences. There is a hangar that is metered and it already has a reverse 
osmosis system installed by the owner. 

P0E004 = T-Bar Well Field groundwater via Midland County Fresh Water Supply District # i, (FWSD), PWS ID No. 
1650133, POE sampling point at ET yard after chlorammination by Midland. 
Groundwater, treated with free chlorine, is provided wholesale from T-Bar Well Field in Winlder County by Midland 
County FWSD i. One 2.0 MG elevated storage tank is present. The facility is 0.3 miles west of FM 1788 and 1.25,miles 
north of the intersection of FM 1788 and SH 191. The city is gravity fed from elevated storage. Chloramination is,  prior to 
storage. The water line connects to the distribution on the west side of Midland at SH 158. 

System Facilities Totals: 
Well Deliverability Total = 13675 GPM = 19.692 MGD for Paul Davis 

= 2083.34 GPM = 3.0 MGD at the time of the investigation 
(additional T-Bar wells are being approved thereby 

increasing water availability from T-Bar) 
2375 GPM = 3.420 MGD for McMillen emergency source 

Surface Water Deliverability Total = 24305.6 GPM = 35.0 MGD Contracted 
Total Water Deliverability = 40063.94 GPM = 57.692 MGD 

 

Plus additional T-Bar production as more wells are completed 
Plus 3.420 MGD emergency 

Elevated Storage = 3.8.000 MG 
Pressure Tank Storage = 0.000230 MG 
Total Storage = 35.000 MG 
Service Pump Total = 134558  GPM = 193.764 MGD 

BACKGROUND: 
Prior CCI was conducted January 21, 22 and 23, 2014. No violations were alleged as a result of that CCI. Paul Davis 
water exceeds primary MCL for arsenic, fluoride and selenium. Paul Davis water is blended with surface water at the WTP 
prior to distribution. Point of use (POU) treatment is planned for connections on the Paul Davis transmission line. 

ADDITIONAL INFORMATION: 
The system's 16 operators have the following certifications: two A Water and fourteen D Water. Average water use for 
October, 2015 through September, 2016 was 13.214 MGD and max day was 23.742 MGD 0/1July 28, 2016. 

WATER PURIFICATION PLANT MILAND 

10/25/2016 to 10/31/2016 Inv. # - 470907 

Page 4 of 6 

Due to the increased surface water flow into the plant from Lake Ivie, beginning March 9, 1995, the 



• 

0 

0 



v,asnjaa sssaas,. a a.m.,. aa avaa rm.... s 

10/25/2016 to 10/31/2016 Inv. # - )907 